SiRUSA

THE
PARTS LIST

1BT430Q/438Q/530Q/630Q




438GT

31

33
35

37

39
41

45
a7

50



438GT

31
33
35
37

39
41
45
47
50



A . ¥k #84> / Machine body




A. HLix#84* / Machine body

SHE | FHARS | GR E IR NAME OF PARTS RM
1 C140392009 1|HE OIL CAP
2 C117934001 3| MEE 13.5 RUBBER CAP, 13.5
3 C104821001 5(MEE 10.5 RUBBER CAP, 10.5
4 C 140392009 1% OIL CAP
5 CSA3260001 LR FRAME SIDE COVER
6 C062061016 4|9R4T MBX10 SCREW, PAN M6X10
7 CSA3199001 1| WK FACE PLATE
8 C 104449001 1| EE 15.5 RUBBER CAP, 15.5
9 C062501016 3|9RET M5X10 SCREW, PAN M5X10
10 CSA3262101 1| kiM% SHUTTLE RACE COVER
11 CSA3263001 1| KEEMEH D SHUTTLE RACE COVER HOOK D
12 C004300513 2|4R4T M3X5 SCREW, FLAT M3X5
13 CSA3264001 1|4R5R 8 NUT PLATE
14 CSA3265001 2|ERaR4T 8-2 SHOULDER SCREW,8-2
15 C 109239002 239 WASHER, WAVE SPRING
16 CSA3266001 1| KEHER U SHUTTLE RACE COVER HOOK U
17 C062300416 2("R%T M3x4 SCREW, PAN M3X4
18 C025030236 2(F2m M3 WASHER, PLAINM 3
19 CSA3200101 1| Pk ATRh R A THREAD TAKE-UP COVER
20 C062401006 1|9RET M4X10 SCREW, PAN M4X10
21 CSA2040001 1HREERERE (P / ]) LABEL, CAUTION CHN/ENG
22 CS37060001 1 {Z M iRia LABEL, GROUNDING
23 CS28044001 1R E 20.8 RUBBER CAP, 20.8
24 C 117608001 1| FOs DOWEL PIN




B . L§h - 14T 3% & / Upper shaft and needie bar mechanism

— — e ——
A

@
A
)

N

























E. % - £3h% & / Button clamp mechanism

3 ——— )

" i&M# / OPTION PARTS

46
S

45

43—

44 -

42 -3
N

0
39—

11






F. T3 & / Lower shaft mechanism

13



F. T#3% B / Lower shaft mechanism

SRS | BHARS | NA L TR NAME OF PARTS RM
1 CSA3226001 1| ER 94T SHOULDER SCREW
2 CSA3227001 11926 M6 NUT(FT).M6
3 CSA3228101 14EEhE R ROCK GEAR
4 CSA4068101 1{BhERH A ROCK GEAR SHAFT A
5 CSA3231001 11'%M B SET SCREW COLLAR B
6 C 012060536 2|98$T M6X5 SET SCREW, SOCKET (FT) M6X5
7 CSA3233001 1EM SET SCREW COLLAR
8 CS23651001 2|BEIERET M6X6 SET SCREW, SOCKET (FT) M6X6
9 C012060636 2(82%T M6x6 SET SCREW, SOCKET (FT) M6X6
10 CSA3234101 1| THAH LOWER SHAFT ASSY
11 C012500536 1|484T M5XS5 SET SCREW, SOCKET (FT) M5X5
12 C012400436 2|9BET Max4 SET SCREW, SOCKET (FT) M4ax4
13 CSA3237001 1| T E LOWER SHAFT BUSH
14 CSA4187001 AL NEEDLE BEARING
14 CSA4188001 4455 NEEDLE BEARING
14 CSA4189001 4)4@ A NEEDLE BEARING
14 CSA4190001 4|4 NEEDLE BEARING
15 CSA3273001 1 THER LOWER SHAFT COLLAR
16 012060636 119247 M6X6 SET SCREW, SOCKET (FT) M6X6
17 CSA3238101 2| HEHMIE TS 4 ADJUSTING STUD
18 C081003670 2|of:@ pw3 ORING. PW3
19 CSA3239101 1| khEmadn SHUTTLE RACE BASE ASSY
20 €S02429201 1|BEME S SHUTTLE RACE THREAD GUIDE
21 CSA4199001 2|97 M3x4 SCREW, M3X4
22 CSA3241001 2/ K EMEER S-RACE BASE SETTING CLAW
23 C 152684101 2|3 % COMPRESSION SPRING
24 026030136 2| FE2M 83 WASHER, PLAIN S 3
25 C 062300616 2|4 4T M3x6 SCREW, PAN M3X6
26 C 153050000 2|imEs S-RACE BASE FELT
27 CSA3242001 1| H e FELT HOLDER
28 CS44924001 2|EIESRET M3X5.5 SCREW, M3X5.5
29 CSA3274101 1|/ X FELT HOLDER
30 CS47307001 2|9R€T Max4 SCREW, M3x4
31 CSA3275001 1hE T FELT.T
32 CS59886001 3imE FELT, L=360
33 CSA3276001 2(12M A SPACER.A
34 CSA3277001 2(tkz@ RETAINING RING
35 C 012060636 1987 M6X6 SET SCREW, SOCKET (FT) M6X6
36 CSA3278001 1|4 COLLAR
37 C 048070342 1{345M E7 RETAINING RING, E7
38 CSA3284001 1484 D DRIVER D
39 C018501232 1)8842 M5X12 BOLT, SOCKET M5X12
40 C*P.53 1| KHEH SHUTTLE RACE BASE
41 C*P.53 1M A BOBBIN CASE ASSY
42 C'P.53 B33 TENSION SPRING
43 C-p 53 18847 SCREW
44 C*P 53 1|B S % ANTI-SPIN SPRING
45 C*P 53 1408 BOBBIN
46 CSA3283101 1|%@E R SET SCREW COLLAR R
47 C (012500536 1|98 4T M5X5 SET SCREW, SOCKET (FT) M5X5
48 C*P 53 1\ PREM R A MY SHUTTLE HOOK ASSY W/BOX
101 CSA6128001 1| KERERSH SHUTTLE RACE BASE SET
102 CSA6129001 1| TSk EE Y LOWER SHAFT BUSH ASSY




G . #miEBi R / Lubrication

15




G. #tHig#B %= K / Lubrication

Re | PHERFe | R THEam NAME OF PARTS RM
1 CSA3244001 i 31 SET SCREW
2 CSA3245001 1|#HE= CRANK COVER
3 C062061016|  3|4%$T M6X10 SCREW. PAN M6X10
4 CSA3279001 1|ihEs FELT
5 CSA3503201] 1| THLaimXx % LOWER SHAFT WICK SUPPORT
6 CSA3504201 1| THhiEsemEs LOWER SHAFT GEAR FELT
7 C062400616|  2|#2$T M4X6 SCREW, PAN M4X6
8 CSA3282001 1MLk A CORD HOLDER A
9 C 062060816 1|98 §T M6X8 SCREW, PAN M6X8
10 CSA3249001 1| mEx OIL TUBE SUPPORT
11 C062400616|  1|48%T M4xX6 SCREW, PAN M4X6
12 CS549992000|  1|M#W OIL GAUGE WINDOW
13 CSA3379001 1|HE FELT
14 CS50529000, 2|iM# L=320 OIL TUBE, L=320
15 CS28415000|  1|M# L=225 OlL TUBE (L=225)
16 CS45849000,  1[;M%k L=300 WICK, L=300
17 C 153922001 1|54 L=500 WICK L=500
18 CSA1302001 1 #REE VINYL TUBE
19 CS56877000|  1[#% OIL TUBE
20 CS59886001 1|;8% L=360 FELT, L=360
21 C 143671000 1% 0IL TUBE
22 CSA3287001 1|;mEs X-FEED LEVER FELT
23 CS07333001 1H% s OIL FEEDING PIPE, S
24 C146080000( 1|#®E%E CORD BUSH
25 CSA3246001 1ERMHhxLe GEAR WICK SUPPORT
26 CSA3280001 1|ihEs GEARFELT
27 CSA4221001 1|B%%k B CORD HOLDER,B
28 C 062060816 1|92$T meX8 SCREW,PAN M6X8
29 CSA4222001 1| FELT
30 C153050000| 4|mEs S-RACE BASE FELT










J . #23% B / Bobbin winder mechanism

)

8—37

19



J. #4238 / Bobbin winder mechanism

1k BEFS | 8@ R Z IR NAME OF PARTS RM
1 CSA3289001 1| b2 TOP COVER 430D

2 CSA3290001 1| % & F s SHAFT.BW-LEVER

3 C012500536 1|824T M5X5 SET SCREW. SOCKET (FT) M5X5
4 CSA3291001 1E2FH BOBBIN WINDER LEVER

5 CSA4171001 138 E40 SPRING HOOK

6 C 152936001 1)1 5% PLATE SPRING

7 C 152937001 1|12E WASHER

8 C062350616 1|924T M3.5X6 SCREW, PAN M3.5X6

9 C 159486001 112 E WASHER

10 C 048050342 1148 E5 RETAINING RING, E5

11 CSA3293001 1|+ STUD.B-WINDER CLAW

12 CSA1984001 UG EBE BOBBIN PRESSER ARM

13 C 062401216 114247 M4X12 SCREW. PAN M4X12

14 CSA3294001 1| EAF BOBBIN PRESSER

15 CS23418002 118847 M4X5 SCREW. MdX5

16 CSA3295001 1|E %M CLAW.B-WINDER

17 C 012400436 2(92$T M4ax4 SET SCREW, SOCKET (FT) M4X4
18 CS10438001 138 % SPRING, TWIST

19 C 048050342 2158 E5 RETAINING RING. E5

20 CSA3296001 1| # BOBBIN WINDER SHAFT

21 CSA3297001 1|82 WHEEL,B-WINDER

22 C 120448001 1R E BOBBIN WINDER RUBBER BAND
23 012400436 2|27 Mdx4 SET SCREW, SOCKET (FT) M4X4
24 C 159486001 2(E WASHER

25 CSA1988001 1R BOBBIN SUPPORT

26 CS10268001 1|h % SPRING

27 CSA3298001 1|1k Bhi STPPER SHAFT B-WINDER

28 CSA3299001 114171 KNIFE

29 C 062500616 1|984T M5X6 SCREW, PAN M5X6

30 C 145446001 2(k&/ DISC, TENSION

31 C 100401021 B335 TENSION SPRING

32 CS31032001 1 E&EE TENSION NUT

33 CS12441001 1|1 Eh WASHER

34 C 012500536 1|92 $T M5X5 SET SCREW, SOCKET (FT} M5X5
35 C062061016 6|92 $T M6X10 SCREW, PAN M6X10

36 CSA3300001 1|1 & 2 DRIVINNG WHEEL,B-WINDER
37 €S23651001 2|BIEHBET MeX6 SET SCREW, SOCKET (FT) M6X6
38 CSA1994101 1[EEESREAY BOBBIN WINDER TENSION ASSY

20






K. 11tk % & / Thread trimmer mechanism

BHS | TmAFS

FEHHE RN

g | NAME OF PARTS RM
1 CSA3301101 1|0 N5 THREAD TRIMMER CAM
2 C$23651001 2| B ERET MEX6 SET SCREW. SOCKET (FT) M6X6
3 CSA3304101 1| EER SETTING PLATE ,SOLENOID
4 C062400816|  4|#E%T M4axs SCREW, PAN M4Xx8
5 CSA3303001 1|k TR-SOLENOID COVER
6 C 060400516 4987 MAXS SCREW, BIND M4X5
7 CSA3305001 1|3 s A E 4 PUSHING LEVER.DRIVING LEVER
8 CSA3306001 1|EZ98$T 7-3 SHOULDER SCREW,7-3
9 CS39690021 1|8 WASHER
10 CSA3307001 1| AT SOLENOID LEVER
1 C012400436 1|48 4T M4X4 SET SCREW, SOCKET (FT) M4X4
12 C 154599000 1| EESE D IRE SOLENOID CUSHION
13 CS02652001 1|38 WASHER
14 CSA3309001 1N EIR s+ TR-DRIVING LEVER
15 CSA3310001 1NERER COLLAR TR-TRIMMER
16 CSA3311001 1|11RIR 54 COLLAR SHAFT
17 C 012400436 19247 M4X4 SET SCREW. SOCKET (FT) M4x4
18 C 048040342 1|348 E4 RETAINING RING, E4
19 CS23651001 1B EURET M6X6 SET SCREW, SOCKET (FT) M6X6
20 C231071001 1|50 8X15 BUSH, 8X15
21 CSA3312001 1|13REN#F F (515 GUIDE SHAFT
22 CSA3313101 138 % SPRING.COMPRESSION
23 C 154596000 1RBRE CUSHION
24 CSA3315001 1|1 v THREAD TRIMMER ROD V
25 C S32465001 2|# K EH BALL JOINT ASSY
26 C 021060106 2|92 M6 NUT, 1 M6
27 CS32462001 2|Ex92$T B M6 SHOULDER SCREW, B :M6
28 C021060306 2|75 AR E M6 NUT, 3 M6
29 CS25475001 1|48 $T M6X19 SET SCREW, M6X19
30 C 021060106 1|98 8 M6 NUT, 1 M6
31 CSA4546001 1NEFIHF v THREAD TRIMMER LEVER V
32 CSA3317001 1[NEALHF H THREAD TRIMMER LEVER H
34 CSA3319101 1| DEFT 4T 4 SHAFT, TR-TRIMMER LEVER
35 CSA4545001 2|2 SPECER
36 C048080142 1|15 34 E c8 RETAINING RING EXTERNAL C8
37 C012060636 2|8R$T M6X6 SET SCREW, SOCKET (FT) M6X6
38 CSA3320101 13884 SPRING HOOK
39 CSA3321001 1NWNEEE%E SPRING,EXTENSION
40 C018501232 1|42 M5X12 BOLT, SOCKET M5X12
74 C 028050246 138 8F18E 2-5 WASHER SPRING 2-5
75 C 146352002 1|182E 5 WASHER PLAIN 5
41 CSA3323001 1% H THREAD TRIMMER ROD H
42 CS32465001 2|3 KB H BALL JOINT ASSY
43 C021060106 2|82 8 Ms NUT. 1 M6
44 CS32462001 1|EZ984T B M6 SHOULDER SCREW, B M6
45 C 021060306 1|78 M6 NUT. 3 M6
46 CSA3324001 1|3h 7) B 4% MOVING KNIFE LEVER
47 CSA3325001 11 E8E4$T 6.35-6 SHOULDER SCREW.6.35-6
48 CSA3326001 1| zh 7] s 4% SHAFT M-KNIFE LEVER
49 C012060636 1|98 $T M6X6 SET SCREW, SOCKET (FT) M6X6
50 CSA3327101 1|3h T1iEAF M-KNIFE CONNECTING PLATE
51 CSA4354001 1|ER9E4T 6-1.8 SHOULDER SCREW ,6-1.8
52 CSA3655001 1§14 SC NEEDLE PLATE.SC

22










L.1 3% %K’ / Thread wiper mechanism

25



L. 3% % B / Thread wiper mechanism

BHE | BEFS | NE B4 R NAME OF PARTS RM
1 CSA3447001 14308 THREAD WIPER CAM
2 C012060636 2|42 4T M6X6 SET SCREW, SOCKET (FT) M6X6
3 CSA3448001 1AL IR & 4R DRIVING LEVER,, THREAD WIPER
4 CSA3449001 1A%ER THREAD WIPER ROLLER
5 CSA3441001 118 R W-CLAMP LIFTER ROLLER SHAFT
6 C012500536 19257 M5X5 SET SCREW, SOCKET (FT) M5X5
7 CSA3451001 1134 4 THREAD WIPER ROD SHAFT
8 CS$20356001 2| 2@ 10 WASHER, PLAIN 10
9 C 048080342 1|34 E8 RETAINING RING, E8

10 C012500536 1[{92%T M5X5 SET SCREW, SOCKET (FT) M5X5
11 CSA3446001 138 % SPRING
12 CSA3452001 1A% ES THREAD WIPER ROD ASSY
13 C025050134 1| RBE S5 WASHER. PLAIN S 5
14 C048040342 1|34F E4 RETAINING RING, E4

15 C 081005070 2|of® ps O RING, P5

16 CSA3441001 13 E R4 W-CLAMP LIFTER ROLLER SHAFT
17 C012500536 1[42%7 M5X5 SET SCREW, SOCKET (FT) M5X5
18 CS38033002 1| ZEUE 13 COLLAR, 13

19 CSA3458001 1|13 1B4R CONNECTING PLATE
20 CSA3459101 PR AG THREAD WIPER ARM ASSY
21 C062401006 2|4247 M4x10 SCREW, PAN M4X10
22 C025040236 2| B M4 WASHER. PLAIN M 4
23 C048040342 1|35 E4 RETAINING RING, E4
24 CSA3464001 1|;hE OIL CAP




M. &% 35 # / Tension release mechanism

27



M. 43 & / Tension release mechanism

BHE | FHARS | B B BIR NAME OF PARTS RM
1 CSA3345001 1| R IR SETTING PLATE,SOLENOID
2 C 154599000 1| R EEE IR E SOLENOID CUSHION
3 C017401015 1|40 M4X10 BOLT, M4X10
4 C021400306 1A AR E M4 NUT, 3 M4
5 C 102707002 1128 4 WASHER
6 CSA3347001 1|#A kT TENSION RELEASE BAR
7 C048040342 1|¥48 E4 RETAINING RING, E4
8 025050236 201 FERE M5 WASHER, PLAIN M 5
9 CSA3348001 1138 5% SPRING,COMPRESSION
10 CSA3349001 1|BatskE SOLENOID COVER
11 CSA3306001 2|ERIRET 7-3 SHOULDER SCREW,7-3
12 C 081007070 2|of:@ p7 ORING P7

28




N. X% 3% ¥ / Thread nipper mechanism

29



N. K& 3% B / Thread nipper mechanism

PHE | COARE RE CE P AR NAME OF PARTS RM
1 CSA3351001 1[TNDA R ER SETTING PLATE, TN-MOTOR
2 C018061236 2|92t M6X12 BOLT, SOCKET M6X12
3 C 155559001 2| M Me WASHER, PLAIN M 6
4 CSA3352101 1| Bk TN-MOTOR LEVER
5 C012400436 2|92ET Max4 SET SCREW, SOCKET (FT) M4X4
6 CSA3353201 1| 2 Bh iR TN-LEVER
7 CSA3354001 1| 32 gh iR s TN-LEVER SHAFT
8 C 153596001 1|12E WASHER
9 C048070342 13458 e7 RETAINING RING, E7
10 C012060636 1|48$T M6X6 SET SCREW, SOCKET (FT) M6X6
11 CSA3355001 1| RLIEIEHR B TN-CONNECTING PLATE B
12 CSA4461001 1|ER9BET 6-2.5 SHOULDER SCREW,6-3.5
13 CSA4354001 1|ERIR4ET 6-1.8 SHOULDER SCREW,6-1.8
14 CSA3357101 1| LFEIRIRAM F TN-CONNECTING PLATE ASSY F
23 CSA5137001 1| TNIE R BB #41R TN-SENSOR DOG
24 C018300636 2|38+ M3xe BOLT SOCKET M3X6
25 C 025030236 2| F8ME M3 WASHER PLAIN M 3
15 CSA5138001 1{INFE B2 K%K B SETTING PLATE B,TN-SENSOR
16 C018061236 2(8%1¢ M6X12 BOLT, SOCKET M6X12
17 C 155559001 2| FRME Mo WASHER, PLAIN
18 CSA3361001 1 TN B8 R 354R F SETTING PLATE F,TN-SENSOR
19 C0A4300805 28242 (4512 M) M3X8DA SCREW, PAN (S/P WASHER) M3X8
20 C 155559001 1|F2E M6 WASHER, PLAIN
21 CS10202201 1|3 +T 2 53 5 LEVER SHAFT
22 C012400436 1|98%T M4ax4 SET SCREW SOCKET (FT) M4Xx4

30



31



32



S ¥MEER NEITIEE /Qperation panel & Control box mechanism

33



S(ER R HBIEIE /Qperation panel & Control box mechanism

2 ERHEFS TR ZFR NAME OF PARTS RM
1 20082860 1 | BAERF PANEL SHEET

2 20082870 1| WA ADSORPTION PLATE

3 20082880 1 | BAER 2R PANEL UP

4 80080240 4 | TFIRET M3X4 SCREW PAN M3X4

5 80011220 3 | KRERET M4. 5X20 WOOD SCREW ROUND M4.5X20
6 80011060 4 | ZZHANRET M4AXS SCREW M4X8

7 20082890 1 | FFR SWITCH

8 20082900 1 TFR3CBR SWITCH UP

9 20082910 1 HL 42 A CONTROL BOX

10 80010070 3 | FEEHE LSOLATION COLUMN

11 80050530 3 | =485 M5X10 SCREW M5X10

34




35



36



37



38



39



40



41



42



43



44



45



46



47



48



49



50



51



52



53



KAULIN MFG. CO,, LTD.

R ERINNRREN , AERSHE RIMRAESTETSLEH !

The specification and/or appearances of the equipment described in this parts list are
subject to change because of modification which will without previous notice.
CQL-02X03.MAY.2022

K‘ SMANZ BRI S]





